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22-1-0025001T04a-C01-A1

1 Measurement diagrams

1.1 AC-Power lines Conducted Emissions

Common Information
Test Description:
Test Site Location:
Test Software:
Test Standard:
Operating Mode:
Measured on line:
Diagram details:

Environmental Conditions:

Operator:
Verdict:

EUT Information

1.01_BT

Conducted Voltage Measurement Class B

Conducted Emission, CETECOM GmbH Essen

R&S EMC32 v9.15

FCC 15.107, FCC 15.207

Op.1

N/L1

Shows the peak values as a sum of measured ports in maxhold mode
Humidity: 31% rH; Temperature: 21 °C

PMa

Passed

PMT number: 22-1-00250504_C01
Full Spectrum
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Final_Result
Frequency QuasiPeak CAverage Limit Margin Meas. Bandwidth Line PE Corr.
(MHz) (dBuVv) (dBuVv) (dBpVv) (dB) Time (kHz) (dB)
(ms)
0.150000 28.38 56.00 27.62 1000.0 9.000 | L1 GND 0.1
0.150000 49.03 66.00 16.97 1000.0 9.000 | L1 GND 0.1
0.605625 33.90 46.00 12.10 1000.0 9.000 | L1 GND 0.2
0.605625 41.37 56.00 14.63 1000.0 9.000 | L1 GND 0.2
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22-1-0025001T04a-C01-A1

1.2 Radiated measurements

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

2.01a_DH5_2440MHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 v10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.225 § 15.209; RSS-Gen: Issue 5

S0z

BDR | DH5
120V/60Hz
Channel mid

Humidity : 50% rH; Temperature: 21 °C
1
Passed

22-1-00250804_C02

Full Spectrum

FCC15.209 Magnetic! Field

v

£
2
a T 110,440 kHz 17,410000 MHz
° ot 39720 kHz -11,603 dBpV/m 18,253 dBuV/m
§ T -24,224 dBuVim
-10T
3 1 17,400 kHz
23,005 dBuV/m
-20T v
v
-30
-40T
-50T
—t } } —t } } — } —
9k 20 30 50 100k 200 300 500 M 2M 3M 10M 20 30M
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

| 10,040 kHz
1-18,516 dBpuV/m

Level in dBuVv/m

v
-20T

2.01b_DH5_2440MHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

S0z

BDR | DH5 | ch19
120V/60Hz
Channel mid

Humidity : 50% rH; Temperature: 21 °C
1
Passed

22-1-00250804_C02

Full Spectrum

FCC15.209 Magnetic! Field

110,520 kHz
-2,668 dBuV/m

222,000 kHz
-15,588 dBuV/m
334,000 kHz
V-18,653 dBuVv/m

CETECOM_TR22-1-0025001T04a-C01-A1
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22-1-0025001T04a-C01-A1

2.02a_2-DH5_2480MHz

Common Information

Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:
Operating Mode:
Power during tests:
Comment 1:
Comment 2:

Environmental Conditions::

EUT Setup:
Verdict:
Comment:

EUT Information
PMT number:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

EDR | 2-DH5 | ch39
120V/60Hz
Channel high

Humidity : 50% rH; Temperature: 21 °C
1
Passed

22-1-00250804_C02

Full Spectrum

FCC15.209 Magnetic! Field

IS

>

= 1

] 34,920 kHz 110,440 kHz

s 07 -23,018 dBuV/ml1,848 dBuv/m

(]

3 -10T 17,480 kHz v 222,000 kHz

120,788 dBpv/m_67.720 KHZ |53 349 4B v/m
-29,280 dBuV/m

20+ v v vy
-301 Y
40+ 330,000 kHz
s -23,180 dBuV/m
50+
} } } } } } } } } } } } } |
9k 20 30 50 100k 200 300 500 iM 2M 3M 5M 10M 20 30M

Frequency in Hz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

113,320 kHz
il{)52,989 dBuV/m
v

Level in dBuVv/m

-20T

2.02b_2-DH5_2480MHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

SOz

EDR | 2-DH5 | ch39
120V/60Hz
Channel high

Humidity : 50% rH; Temperature: 21 °C
1
Passed

22-1-00250804_C02

Full Spectrum

FCC15.209 Magnetic! Field

v
110,440 kHz
-2,974 dBpV/m
v 222,000 kHz 23,694000 MHz
-15,734/dBuV/m 20,578 dBpV/m

Y ¢ 330,000 kHz
-18,382 dBuV/m
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22-1-0025001T04a-C01-A1

Common Information

Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:
Operating Mode:
Power during tests:
Comment 1:
Comment 2:

Environmental Conditions::

EUT Setup:
Verdict:
Comment:

EUT Information
PMT number:

2.03a_3-DH5_2402MHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.225 § 15.209; RSS-Gen: Issue 5

S0z

EDR | 3-DH5 | ch00
120V/60Hz
Channel low

Humidity : 50% rH; Temperature: 21 °C
1
Passed

22-1-00250804_C02

Full Spectrum

FCC15.209 Magnetic! Field

£
z ] 35,640 kHz
s | -24,814 dBpV/m 15,610000 MHz
c 0 110,440 kHz 17,372 dBuV/m
s T -13,079 dBpuV/m
& -10T 17,480 kHz v
120,671 dBpV/m
20T \%
1 v
30T
-40T
50T
f f f —t f f —t f f —
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22-1-0025001T04a-C01-A1

2.03b_3-DH5_2402MHz

Common Information

Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

Test Standard: FCC 15.225 § 15.209; RSS-Gen: Issue 5
Operator: S0z

Operating Mode: EDR | 3-DH5 | ch00

Power during tests: 120V/60Hz

Comment 1: Channel low

Comment 2: -

Environmental Conditions:: Humidity : 50% rH; Temperature: 21 °C
EUT Setup: 1

Verdict: Passed

Comment: -

EUT Information
PMT number:

22-1-00250804_C02

Full Spectrum

FCC15.209 Magnetic! Field

3,526000 MHz
6,639 dBuV/m

E
>
2 + 110,360 kHz h{
T ot -12,943 dBuV/m
£ Y| 17,480 kHz
Q -20,752 dBuVv/m 222,000 kHz
g 101 v -24,828 dBuV/im
20T v
1 v
-30+
-40T
501
: —t : : — : : —
9k 20 30 100k 200300 500 1M 2M 3M 5M  10M 20 30M
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information
PMT number:

3.01a_DH5_2440MHz

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41% rH; Temperature: 21 °C
NPe/LKnopp

Op-1

Channel no. 19
Passed

22-1-00250804_C02

Level in dBuV/m
AN
o o
_|_|_

ECC15.209

I 2(6,000000 MRZ

33,749'dBpV/m
10+ t t t T t t t t — {
30M 50 60 80 100M 200 300 400 500 800 1G
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information
PMT number:

3.01b_DH5_2440MHz

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41% rH; Temperature: 21 °C
NPe/LKnopp

Op-1

Channel no. 19

Passed

22-1-00250804_C02

ECCI15.209
612,000000 MHz |'

41.352. dBL\m
v L

Level in dBuV/m
D
o
I_|_
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3.02a_DH5_2480MHz

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information
PMT number:

a o
o O
1

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41% rH; Temperature: 21 °C
NPe/LKnopp

Op-1

Channel no. 39
Passed

22-1-00250804_C02

ECC15.209

2O, UUUVUVUU VITTZ

w
o

Level in dBuV/m
D
o
+——

34,541'dBuV/m

30M 50 60 80

=
o

N
o
1
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Frequency in Hz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information
PMT number:

2]
o

3.02b_DH5_2480MHz

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41% rH; Temperature: 21 °C
NPe/LKnopp

Op-1

Channel no. 39
Passed

22-1-00250804_C02

ECC15.209
§ 50 204,000000 MHz
=3 [ 37,847 quV/m
3 40} N
c
< 307
3
= 20$
10- t t —— t ; ; ; ; —+— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. | Raw Rec Comment
(MHz) (dB/m) (dBuV)
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information
PMT number:

a o
o O
1

3.03a_DH5_2402MHz

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41% rH; Temperature: 21 °C
NPe/LKnopp

Op-1

Channel no. 00
Passed

22-1-00250804_C02

Level in dBuV/m
w A
o o
_|_|_

ECC15.209
] 168,000000-MHz
30,173'dBuV/m
10- t t t T T } } } } —t |
30M 50 60 80 100M 200 300 400 500 800 1G

CETECOM_TR22-1-0025001T04a-C01-A1

Frequency in Hz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information
PMT number:

a o
o O

3.03b_DH5_2402MHz

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41% rH; Temperature: 21 °C
NPe/LKnopp

Op-1

Channel no. 00
Passed

22-1-00250804_C02

w
o

Level in dBuV/m
5
B L = e e e e e |

N
o

=
o

ECC15.209
397,280000 MHz
! 39,845 0BHV/mM
| v
t t t t t t t t t —t {
30M 50 60 80 100M 200 300 400 500 800 1G

CETECOM_TR22-1-0025001T04a-C01-A1

Frequency in Hz

15/ 148



22-1-0025001T04a-C01-A1

4.01a_3-DH5_2402MHz

Common Information

Test Description: Radiated Filed Strength Emission@3m distance
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: 15.209

Operating Mode: TX EDR 3-DH5; 2402MHz

Equipment Class: -

Environmental Conditions: Humidity: 63% rH; Temperature: 22.2 °C
Operator: npe

Verdict: Passed

EUT Information
PMT Sample Nr. 22-1-00250S04_C01

CETECOM_TR22-1-0025001T04a-C01-A1 16 /148



22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site Location:

4.01ef_3-DH5_2402MHz

Radiated Filed Strength Emission@3m distance

CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)
Test Standard: FCC 15.209/15.225, IC RSS-Gen,., Issue 5
Operating Mode: TX/EDR 3-DH5 / 2402MHz
Set-up: EUT Sample S04 + USB C cable S06
Environmental Conditions: Humidity: 42% rH; Temperature: 21.7 °C
Operator: Lor
Verdict: Passed
Full Spectrum
85T
80T
75T FECA5209PK
70T
E 651
>
= 4
g
< 60T
7 17.847000000 GHz
Y 55+ 15.696250000 GHz 16.974250000 GHz
- > 48,018 dBpV/m 47.817 dBpV/m iy ik
50T
i Y v Y
457
40t
35 t t t t t t t t t t } i
15 15.5 16 16.5 17 17.5 18

CETECOM_TR22-1-0025001T04a-C01-A1

Frequency in GHz
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4.01ij_3-DH5_2402MHz

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 Intentional Radiator / RSS-Gen., Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: TX, EDR 3-DH5; 2402MHz

Operator: Lor

Comment: Channel no. 00 (2402MHz)

Environmental Conditions: T=20.4 °C, Hum=52%

EUT Setup: S04_C01 + Cable USB-C S07

Verdict: Passed

CETECOM_TR22-1-0025001T04a-C01-A1 18/ 148
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4

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Equipment Class:
Environmental Conditions:
Operator:
Verdict:

EUT Information

.02a_DH5_2440MHz

Radiated Filed Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

15.209

TX BDR DH5; 2440MHz

Humidity: 63% rH; Temperature: 22.2 °C
npe
Passed

PMT Sample Nr. 22-1-00250S04_C01
Full Spectrum
1207
1101
T 2440800000 GHz
100 85.892 dBpV/m
90t
£ 1 v 14.171388462 GHz
S .440500000 GHzM 653.179 dBUV/m
o 80T 83. dBuv/mn
° 1 cdis_2dojlp
£ —HIl — —
T 70T
S v
60T
T EH o — L H 1 aliRCEE 260 A
50+ 1.428000000 GHz v
| 43.228 dBpv/m
Vv
40T
1 14.241253846 GHz
50.815 dBuv/m
30 f f : : : —t—t—t !
1G 2G 3G 4G 5G 6 8 10G 15G
Frequency in Hz
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Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Equipment Class:
Environmental Conditions:
Operator:
Verdict:

EUT Information

4.02b_DH5_2440MHz

Radiated Filed Strength Emission@3m distance
CETECOM GmbH Essen

Fully Anechoic Room (FAR2)

15.209

TX BDR DH5; 2440MHz

Humidity: 63% rH; Temperature: 22.2 °C
npe
Passed

PMT Sample Nr. 22-1-00250S04_C01
Full Spectrum
1201 5M_2.40 8
1107
1004 2.440000000|GH
90.245 dBpY/n
90T i
E T 0500000 Gz '%?Ozfgéi' /C;HZ
§ 80+ .705/dBuV/n :
1 i HINE| Yo% TN < I3
= 1428000000 GHz
e 0T 46.495 dBuVin
) 4 V'
60T
+ L} L - L UiEeias o] A
50+ v
| Vv
i 14.161015385 GHz
40 50.857 dBuV/m
30 : : : ——— : |
1G 2G 3G 4G 56 6 8  10G 15G

Frequency in Hz
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4.02ef_DH5_2440MHz

Common Information
Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.205&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Operating Mode: DH5
Operator: Lor
Comment: Channel no. 19 (2440MHz)
Environmental Conditions: T=20.4 °C, Hum=52%
EUT Setup: S04_C01 + Cable USB-C S07
Verdict: Passed
Full Spectrum
75T I I FCCI5[ 209 _PK
70T
651
€ 60T
> 1
3
3
c 55T
S - 17.077750000 GHz
et 47.540 dBuV/m
501
1 v
45+
40T
35 t t } } } } } } } } i
15 15.5 16 16.5 17 17.5

CETECOM_TR22-1-0025001T04a-C01-A1

Frequency in GHz
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4.02ij_DH5_2440MHz

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Operating Mode: DH5

Operator: Lor

Comment: Channel no. 19 (2440MHz)

Environmental Conditions: T=20.4 °C, Hum=52%

EUT Setup: S04_C01 + Cable USB-C S07

Verdict: Passed

Full Spectrum

85T
80T

754 ECCls 200 P

70T

65T

60T

55T

50-

Level in dBuV/m

451

40T

35T

30T

25 } } } } } } } } } } } } } } } } i
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
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4.03b_2-DH5_2480MHz

Common Information

Test Description: Radiated Filed Strength Emission@3m distance
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: 15.209

Operating Mode: TX EDR 2-DH5; 2480MHz

Equipment Class: -

Environmental Conditions: Humidity: 40% rH; Temperature: 21 °C
Operator: npe

Verdict: Passed

EUT Information
PMT Sample Nr. 22-1-00250S04_C01
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22-1-0025001T04a-C01-A1

4.03ef_2-DH5_2480

Common Information

Test Description: Radiated Filed Strength Emission@3m distance
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC 15.209/15.225, IC RSS-Gen,., Issue 5
Operating Mode: TX/2DH5 / 2480MHz

Equipment Class: -

Environmental Conditions: Humidity: 42% rH; Temperature: 21.7 °C
Operator: Setup:

Verdict: Passed

Full Spectrum

84T

80T

5T FECH5 209 PK

70T
65T

60T

55+ 17.142250000 GHz
‘ 48.964 dBuV/m

50T v

Level in dBuV/m

4571

40T

34 t } } } } } } } } } } i
15 15.5 16 16.5 17 17.5 18
Frequency in GHz
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22-1-0025001T04a-C01-A1

4.03ij_2-DH5_2480

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 Intentional Radiator / RSS-Gen., Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: TCH mode

Operator: Lor

Comment: Channel no. 39 (2480MHz)

Environmental Conditions: T=20.4 °C, Hum=52%

EUT Setup: S04_C01 + Cable USB-C S07

Verdict: Passed

Full Spectrum

85T

80T

75+ ECCl5 200 P

70T

65T

60T

Level in dBuV/m

551

50-

451

40T

35 } } } } } } } } } } } } } } } } i
18 19 20 21 22 23 24 25 26 26.5
Frequency in GHz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.01a_3-DH5_2402MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

TX, EDR 3-DH5; 2402MHz
npe

Laying

1

Passed

PMT Sample Nr. 22-1-00250S04_C01
Full Spectrum
1351 ISM_2.4GHz
130+
120+
- > 401700000 GHz
110+ 99.093 dBuV/m
100+
I 2.401752000 GHz
E 9oL 2.399984000 GHz 97-757 dBUV/m
EL L 72112 dBpVIM
T 8ot
= JCc15.209_PK
o V4
3 70+ v
60+
SOJf
404 2.399984000 GHz
65.251 dBuV/im
30
254 : : : : : : : : —
2390 2400 2410 2420 2430 2442

CETECOM_TR22-1-0025001T04a-C01-A1

Frequency in MHz
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22-1-0025001T04a-C01-A1

9.01b_3-DH5_2402MHz

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: TX, EDR 3-DH5; 2402MHz

Operator: npe

Comment: Standing

Comment2: -

EUT Setup: EUT standing

Verdict: Passed

EUT Information
PMT Sample Nr. 22-1-00250504_CO1

Full Spectrum

1357 ISM 2.4GHz
1307

1207~ 2.402168000 GHz
T 97.788-dBpV/m

1107

2.399984000 GHz

100772.046 dBuV/nq
+ 1401700000 GHz

90+ 96.252 dBuV/m

80+
JEccis 200 Pk

70T

60

o

40

Level in dBuV/m

2.399984000 GHz
304 65.657 dBpV/m

25+ t t } } } } } } +—
2390 2400 2410 2420 2430 2442
Frequency in MHz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information
PMT Sample Nr.

110
100

80

60-

Level in dBuV/m

40t

FCC15 209 PK

9.02a_DH5_2402MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

TX, BR DH5; 2402MHz
npe
Standing

EUT standing
Passed

22-1-00250804_C01

Full Spectrum

ISM_2.4GH3
2,402220000 GHz
92,840 d@uV/m
v
2,400000000 GHz

2,402060000 GHz

52,000 dByV/
a 87,692 dBuV/m

>

\'4

2,400000000 ¥Hz
42,377, dBuV/m

20 t t

2390 2392
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Frequency in MHz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information
PMT number:

110
100

80

60-
|

Level in dBuV/m

FCC15 209 PK

9.02b_DH5_2402MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT | BR | DH5 | 2402 MHz

PMa

Laying

1

Passed

22-1-00250802_C02

J
-

Full Spectrum

ISM_2.4GH3

4

4

2,400000000 G
53,300 dBuV

y

A
2,400000000 G
42,900 dBpV/

;402080000 GHz
95,951 dBuVin

Hz 2,402040000 GHz
m 90,939 dBuV/m

y

T
N

20 t
2390

2392

CETECOM_TR22-1-0025001T04a-C01-A1

2394

2396 2398
Frequency in MHz

2400

2402

30/148



22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information
PMT number:

110
100

80Fcc15 209 PK

60
|

g
.

Level in dBuVv/m

9.03a_2-DH5_2402MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT | EDR | 2-DH5 | 2402 MHz
PMa

laying

1
Passed

22-1-00250502_C02

Full Spectrum

ISM_2.4GH}
2,402220000 GHz
89,223 dByv/m

v

2,400000000 GHz
51,775 dBuVim

Y 2,402240000 GHz
79,149 dBuv/m
2,400000000 GHz

42,337/dBuV/m

20 } }
2390 2392

CETECOM_TR22-1-0025001T04a-C01-A1

2394 2396 2398 2400 2402
Frequency in MHz

2404
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

9.03b_2-DH5_2402MHz

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

BT | EDR | 2-DH5 | 2402 MHz
PMa
standing

1
Passed

PMT number: 22-1-00250S802_C02
Full Spectrum
110 ISM_2.4GH3
100 >, 402220000 Giiz
93,548 dBuV/m
v
£ 80
> FCC15 209 PK 2,400000000 GHz
Q T 54,600 dBUV/m 2,402220000 GHz
° 84,015 dBuV/m
Z 60t
% | \'2
- T 2,400000000 GHy
40 J: 45,500 dBpV/m
20 : : : : : : : : : : :
2390 2392 2394 2396 2398 2400 2402

CETECOM_TR22-1-0025001T04a-C01-A1
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.04a_Hopping_BE_low

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT | BR | DH5 | Hopping mode

PMa

laying

1

Passed

PMT number: 22-1-00250S02_C02
Full Spectrum
110 ]
ISM_2.4GH2 5 402080000 GHz
100 91,327 dBuV/m
v
v
£
S 80Fcci5 209 pK 2,400000000 GHz 2402080000 GHz
a - 52,000 dBpV/m | 87,008 dBuUV/m
©
=
= 60+
> ' v
- T 2,400000000 GHY
4? 41,956 dBuV/mY
201 : : : : : : : : : : : : |
2390 2392 2394 2396 2398 2400 2402

CETECOM_TR22-1-0025001T04a-C01-A1

Frequency in MHz

2404
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information
PMT number:

110
100

80Fcc15 209 PK

60
I

ol
.

Level in dBuVv/m

9.04b_Hopping_BE_low

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.2478&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

BT | BR | DH5 | Hopping mode

PMa
laying

1
Passed

22-1-00250502_C02

Full Spectrum

ISM_2.4GH2

2,400000000 GHiz
51,160 dBuV/n

2,400000000-GHz
41,950 dBuV/Rp

2,402100000 GHz

91,543 dB@//m
v

2,402120000 GHz
86,195 dBuv/m

20 } }
2390 2392

CETECOM_TR22-1-0025001T04a-C01-A1

2396 2398 2400
Frequency in MHz
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22-1-0025001T04a-C01-A1

9.05a_DH5_2480MHz

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT | BR | DH5 | 2480 MHz
Operator: PMa

Comment: standing

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 22-1-00250S02_C02
Full Spectrum
110T
100T
i *
Q0T
= 1
> 80T
o 1 ECC15 209 PK
o 70T
3 1
3 60T T
| 4
50T L
sl J
30 : : : : : : HSM 24GHE | : |
2475 2476 2478 2480 2482 2484 2486
Frequency in MHz
Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuV/im) | (dBpV/m) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)
2480.200000 93.40 150.00 56.60 100.0 1000.000 155.0 | H 285.0 0.0
2480.300000 96.39 150.00 53.61 100.0 1000.000 155.0 | H 280.0 0.0
2483.500000 46.35 54.00 7.65 100.0 1000.000 155.0 | V 272.0 0.0
2483.500000 58.63 74.00 15.37 100.0 1000.000 155.0 | V 272.0 0.0
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
2480.200000 38 8 0 30 - | 13:42:13-04.10.2022
2480.300000 38 8 0 30 - | 13:41:22 - 04.10.2022
2483.500000 38 8 0 30 - | 13:42:40 - 04.10.2022
2483.500000 38 8 0 30 - | 13:41:46 - 04.10.2022
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22-1-0025001T04a-C01-A1

9.05b_DHS5_2480MHz

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT | BR | DH5 | 2480 MHz

Operator: PMa

Comment: Standing

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250502_C02

Full Spectrum

110T
100T 3
0T
£ 1
> 80T
a 1 ECC15 209 PK
= 70T
- 1
3 60T T
) 4
50T "
40T
30 : : : : : : {ISM 2.4GHa | : |
2475 2476 2478 2480 2482 2484 2486
Frequency in MHz
Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/m) | (dBuV/im) (dB) (ms) (kHz) (cm) (deg) (deg)
2480.100000 95.03 150.00 54.97 100.0 1000.000 155.0 | H 185.0 0.0
2480.100000 98.78 150.00 51.22 100.0 1000.000 155.0 | H 185.0 0.0
2483.500000 46.33 54.00 7.67 100.0 1000.000 155.0 | V 359.0 0.0
2483.500000 58.39 74.00 15.61 100.0 1000.000 155.0 | V 359.0 0.0
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
2480.100000 38 8 0 30 - | 13:09:48 - 04.10.2022
2480.100000 38 8 0 30 - | 13:08:27 - 04.10.2022
2483.500000 38 8 0 30 - | 13:10:28 - 04.10.2022
2483.500000 38 8 0 30 - | 13:09:06 - 04.10.2022
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22-1-0025001T04a-C01-A1

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information
PMT Sample Nr.

13571

9.06a_2-DH5_2480MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

TX, EDR 2-DH5; 2480MHz

EUT laying
Passed

22-1-00250804_C01

Full Spectrum

ISM 2.4GH

130T

1201

110T

1001

90T

80T

70T

607

507

Level in dBuV/m

E

30T

2.480240500 GHz
99.033 dBuV/m

v

\/ 2.483557000 GHz
53.285 dBuV/m

2.480274000 GHzCC15 2p9 _PK
87.929 dBuV/m

‘{'.!‘

) X°

2.483724500 GHz
39,621 dBu\M/m
T T

25 t
2452 2455

CETECOM_TR22-1-0025001T04a-C01-A1

2465 2470 2475 2480 2485.5
Frequency in MHz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:

Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.06b_2-DH5_2480MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

TX, EDR 2-DH5; 2480MHz
npe

EUT standing
Passed

PMT Sample Nr. 22-1-00250S04_C01
Full Spectrum
1351 ISM_2.4GH
130T
120T 2.479704500 GHz
T 100:498 dBuV/m
110T
1001 Y
€ 1
% 90
Q 2.479704500 GHz
< 80]' 100.222 dBpV/m
T "% 13557600 GHz
a 707 47.899 dBuV/m
60"
501 V4
407"
1 2.483923500 GHz
37.516 dBuV/m
30T
251+ ; t t t t ; ; ; ; ; ; H
2452 2455 2460 2465 2470 2475 2480 2485.5

CETECOM_TR22-1-0025001T04a-C01-A1
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22-1-0025001T04a-C01-A1

9.07a_3-DH5_2480MHz

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT | BR | DH5 | 2480 MHz

Operator: PMa/RBe

Comment: laying

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250502_C02

Full Spectrum

102:
1 2,479900000 GHz
93,741 dBuV/m v
90+ v
T 2,480000000 GHz
80t 89,808 dBpV/m
+ FCC15 209 PK
£ 70T 2,483500000 GHz
z ] 59,326 dBuV|m
g
£ 60T v
(]
>
z 1
-
501 !
10+ 2,483500000 GHz
47,952 dBuV/Mn
30t
22 : : : : : : {ISM 24CHz | : |
2475 2476 2478 2480 2482 2484 2486

Frequency in MHz
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22-1-0025001T04a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information
PMT number:

11871

110T

100T

Q0T

80T

Level in dBuV/m

07T

60T

50T

9.07b_3-DH5_2480MHz

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

BT | BR | DH5 | 2480 MHz
PMa/RBe
Standing

1
Passed

22-1-00250502_C02

Full Spectrum

2,480100000 GHz
98,943 dBpV/m

v
v

2,480200000 GHz
94,881 dBuV/m

2,483500005 (

67,600 dBpV,

5Hz
m ECC15 209 PK

y

Y
2,483500000 Gk
48,531 dBuV/ny

y

y
Hz

38 t
2475 2476

CETECOM_TR22-1-0025001T04a-C01-A1

2478 2480 2482
Frequency in MHz
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22-1-0025001T04a-C01-A1

9.08a_Hopping_BE_high

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT | BR | DH5 | Hopping mode

Operator: PMa

Comment: Laying

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 22-1-00250502_C02

Full Spectrum

1101
100T 80100000 GHz
T 6,765 dBpV/m
90T
= 1
> 80T
& ot 2,480200000 GHz || Fcci5 209 PK
° 70+ 95,936 dBuV/m 2,483500000 GHz
E 1 58,617 dBuV/m
% 60T %
- 4
501 AV
1 2,483500000 GHz
40+ 47,621 dBuV/im
30 : : : : : : HSM 2.46H3 : |
2475 2476 2478 2480 2482 2484 2486
Frequency in MHz
Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/im) | (dBuVim) (dB) (ms) (kHz) (cm) (deg) (deg)
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
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22-1-0025001T04a-C01-A1

Common Information

Test Description:
Test Site:
Test Standard:

9.08b_Hopping_BE_high

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT | BR | DH5 | Hopping mode
Operator: PMa

Comment: standing

Comment2: -

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 22-1-00250S02_C02
Full Spectrum
1101
1 oo: 2,477200000 GHz
1 W 97,761 dBuV/im
907"

£ g0l 2,483500000 GHz
a T 59,192 UBuV/mcCc15 209 PK
= 70t
s 71 2,477300000 GHz
S et 96,129 dBuV/m v
- 4

0T 2,483508000 GHz

20+ 47,670 dBuV/m

30 : : : : : : HSM 2.46H3 : |

2475 2476 2478 2480 2482 2484 2486
Frequency in MHz
Final_Result
Frequency MaxPeak Average Limit Margin Meas. Time Bandwidth | Height | Pol Azimuth | Elevation
(MHz) (dBuVim) | (dBuV/im) | (dBuVim) (dB) (ms) (kHz) (cm) (deg) (deg)
(continuation of the "Final_Result" table from column 16 ...)
Frequency Corr. Sig Path Preamp Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dB) (dB) (dB/m) (dBuV)
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22-1-0025001T04a-C01-A1

1.3 Conducted measurements

Peak output power (Sweep)

DUT Frequency Peak Power Limit Max
(MHz) (dBm) (dBm)
BDR DH1; 2402MHz 2402.000000 -2.7 21.0 PASS
BDR DH1; 2440MHz 2440.000000 -0.7 21.0 PASS
BDR DH1; 2480MHz 2480.000000 -04 21.0 PASS
BDR DH3; 2402MHz 2402.000000 -3.7 21.0 PASS
BDR DH3; 2440MHz 2440.000000 -0.7 21.0 PASS
BDR DH3; 2480MHz 2480.000000 -04 21.0 PASS
BDR DH5; 2402MHz 2402.000000 -3.6 21.0 PASS
BDR DH5; 2440MHz 2440.000000 0.1 21.0 PASS
BDR DH5; 2480MHz 2480.000000 -0.5 21.0 PASS
EDR 2-DH1; 2402MHz 2402.000000 -5.4 21.0 PASS
EDR 2-DH1; 2440MHz 2440.000000 -3.5 21.0 PASS
EDR 2-DH1; 2480MHz 2480.000000 -2.7 21.0 PASS
EDR 2-DH3; 2402MHz 2402.000000 -5.3 21.0 PASS
EDR 2-DH3; 2440MHz 2440.000000 -3.4 21.0 PASS
EDR 2-DH3; 2480MHz 2480.000000 -4.1 21.0 PASS
EDR 2-DH5; 2402MHz 2402.000000 -3.5 21.0 PASS
EDR 2-DH5; 2440MHz 2440.000000 -3.3 21.0 PASS
EDR 2-DH5; 2480MHz 2480.000000 -2.7 21.0 PASS
EDR 3-DH1; 2402MHz 2402.000000 -4.7 21.0 PASS
EDR 3-DH1; 2440MHz 2440.000000 -2.9 21.0 PASS
EDR 3-DH1; 2480MHz 2480.000000 -2.2 21.0 PASS
EDR 3-DH3; 2402MHz 2402.000000 -4.8 21.0 PASS
EDR 3-DH3; 2440MHz 2440.000000 -1.3 21.0 PASS
EDR 3-DH3; 2480MHz 2480.000000 -3.6 21.0 PASS
EDR 3-DH5; 2402MHz 2402.000000 -4.8 21.0 PASS
EDR 3-DH5; 2440MHz 2440.000000 -1.4 21.0 PASS
EDR 3-DH5; 2480MHz 2480.000000 -3.7 21.0 PASS

Hopping Frequencies

Channels Limit Min Limit Max T

BDR DHS5; (frequency independent;MHz 79 15 - PASS

Time of Channel Occupancy

DUT Average time

Number of Threshold
Frequency Result of occupancy
Hops (dBm)
(MHz) (ms)
BDR DH5; 2402MHz 2402.000000 | PASS 4 14.447 -20.0
BDR DH5; 2440MHz 2440.000000 | PASS 2 8.673 -20.0
BDR DH5; 2480MHz 2480.000000 | PASS 3 11.564 -20.0
EDR 2-DH5; 2402MHz 2402.000000 | PASS 3 11.546 -20.0
EDR 2-DH5; 2440MHz 2440.000000 | PASS 2 8.669 -20.0
EDR 2-DH5; 2480MHz 2480.000000 | PASS 4 14.445 -20.0
EDR 3-DH3; 2402MHz 2402.000000 | PASS 5 9.855 -20.0
EDR 3-DH3; 2440MHz 2440.000000 | PASS 6 11.504 -20.0
EDR 3-DH3; 2480MHz 2480.000000 | PASS 8 14.783 -20.0
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RF output power

DUT

Gated RMS

Limit Max

Gated EIRP

DutyCycle

Result

Frequency

(dBm)

(dBm)

(dBm)

(%)

BDR DH5; 2402MHz 2402.0000 | -1.5 21.0 -1.5 77.036 PASS
BDR DH5; 2440MHz 2440.0000 | 1.1 21.0 1.1 77.036 PASS
BDR DH5; 2480MHz 2480.0000 | 1.7 21.0 1.7 61.161 PASS
EDR 2-DH5; 2402MHz 2402.0000 | -3.2 21.0 -3.2 77.098 PASS
EDR 2-DH5; 2440MHz 2440.0000 | -2.0 21.0 -2.0 77.097 PASS
EDR 2-DH5; 2480MHz 2480.0000 | -2.8 21.0 -2.8 77.097 PASS
EDR 3-DH3; 2402MHz 2402.0000 | -3.2 21.0 -3.2 65.681 PASS
EDR 3-DH3; 2440MHz 2440.0000 | -2.0 21.0 -2.0 65.680 PASS
EDR 3-DH3; 2480MHz 2480.0000 | -2.8 21.0 -2.8 65.680 PASS

Emission Bandwidth 20 dB

DUT

Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge
Left
(MHz)

Band Edge
Right
(MHz)

BDR DH5; 2402MHz 2402.0000 | 0.965000 --- --- 2401.6025 | 2402.5675
BDR DH5; 2440MHz 2440.0000 | 0.960000 --- --- 2439.5775 | 2440.5375
BDR DH5; 2480MHz 2480.0000 | 0.975000 --- --- 2479.5925 | 2480.5675
EDR 2-DH5; 2402MHz 2402.0000 | 1.320000 --- --- 2401.3825 | 2402.7025
EDR 2-DH5; 2440MHz 2440.0000 | 1.320000 --- --- 2439.3875 | 2440.7075
EDR 2-DH5; 2480MHz 2480.0000 | 1.320000 --- --- 2479.3925 | 2480.7125
EDR 3-DH3; 2402MHz 2402.0000 | 1.340000 --- --- 2401.3725 | 2402.7125
EDR 3-DH3; 2440MHz 2440.0000 | 1.320000 --- --- 2439.3775 | 2440.6975
EDR 3-DH3; 2480MHz 2480.0000 | 1.345000 --- --- 2479.3775 | 2480.7225

Minimum Emission Bandwidth 6 dB

puT Bandwidth  Limit Min  Limit Max Band Edge Ban(.i Edge

Frequency (MHz) (MHz) (MHz) Left Right

(MHz) (MHz) (MHz)
BDR DH5; 2402MHz 2402.0000 | 0.514852 - - 2401.7821 | 2402.2970
BDR DH5; 2440MHz 2440.0000 | 0.514852 - - 2439.8019 | 2440.3168
BDR DH5; 2480MHz 2480.0000 | 0.514852 - - 2479.8019 | 2480.3168
EDR 2-DH5; 2402MHz 2402.0000 | 1.108910 - - 2401.4851 | 2402.5940
EDR 2-DH5; 2440MHz 2440.0000 | 1.089109 - - 2439.5049 | 2440.5940
EDR 2-DH5; 2480MHz 2480.0000 | 1.089109 - - 2479.5049 | 2480.5940
EDR 3-DH3; 2402MHz 2402.0000 | 1.108910 - - 2401.4851 | 2402.5940
EDR 3-DH3; 2440MHz 2440.0000 | 1.089109 - - 2439.5049 | 2440.5940
EDR 3-DH3; 2480MHz 2480.0000 | 1.108911 - - 2479.5049 | 2480.6138

Occupied Channel Bandwidth 99%

buT Bandwidth | Limit Min Limit Max EanClECee Ban(.i Edge

Frequency (MHz) (MHz) (MHz) Left Right

(MHz) (MHz) (MHz)
BDR DH5; 2402MHz 2402.0000 | 0.900000 --- --- 2401.5975 | 2402.4975
BDR DH5; 2440MHz 2440.0000 | 0.910000 --- --- 2439.5975 | 2440.5075
BDR DH5; 2480MHz 2480.0000 | 0.900000 --- --- 2479.6075 | 2480.5075
EDR 2-DH5; 2402MHz 2402.0000 | 1.210000 --- --- 2401.4425 | 2402.6525
EDR 2-DH5; 2440MHz 2440.0000 | 1.205000 --- --- 2439.4525 | 2440.6575
EDR 2-DH5; 2480MHz 2480.0000 | 1.205000 --- --- 2479.4525 | 2480.6575
EDR 3-DH3; 2402MHz 2402.0000 | 1.210000 --- --- 2401.4325 | 2402.6425
EDR 3-DH3; 2440MHz 2440.0000 | 1.210000 --- --- 2439.4375 | 2440.6475
EDR 3-DH3; 2480MHz 2480.0000 | 1.210000 --- --- 2479.4425 | 2480.6525
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Carrier Frequency Separation

(of=1414:14 (of=1414:14
DUT Frequer.lcy Limit Min Limit Max Frequency Freq.uency
Frequency Separation low high
(MHz) (MHz)
(MHz) (MHz) Channel Channel
(MHz) (MHz)
BDR DH5; 2402MHz 2402.0000 | 1.009901 0.643333 2402.0247 | 2403.0346
BDR DH5; 2440MHz 2440.0000 | 1.009901 0.640000 2440.0544 | 2441.0643
BDR DH5; 2480MHz 2480.0000 | 1.009901 0.650000 2479.0544 | 2480.0643
EDR 2-DH5; 2402MHz 2402.0000 | 1.009901 0.880000 2402.0247 | 2403.0346
EDR 2-DH5; 2440MHz 2440.0000 | --- 0.880000
EDR 2-DH5; 2480MHz 2480.0000 | 1.009901 0.880000 2479.0247 | 2480.0346
EDR 3-DH3; 2402MHz 2402.0000 | 1.009901 0.893333 2402.0544 | 2403.0643
EDR 3-DH3; 2440MHz 2440.0000 | --- 0.880000
EDR 3-DH3; 2480MHz 2480.0000 | 1.009901 0.896667 2479.0544 | 2480.0643

Tx Spurious Emission

DUT Frequency

(MHz)

Result

BDR DH1; 2402MHz 2402.000000 PASS
BDR DH1; 2440MHz 2440.000000 PASS
BDR DH1; 2480MHz 2480.000000 PASS
EDR 3-DH1; 2402MHz 2402.000000 PASS
EDR 3-DH1; 2440MHz 2440.000000 PASS
EDR 3-DH1; 2480MHz 2480.000000 PASS
EDR 3-DH3; 2402MHz 2402.000000 PASS
EDR 3-DH3; 2440MHz 2440.000000 PASS
EDR 3-DH3; 2480MHz 2480.000000 PASS
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Peak output power (Sweep) (2402 MHz; BDR DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 2.7 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; BDR DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -0.7 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; BDR DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -0.4 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Peak output power (Sweep) (2402 MHz; BDR DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -3.7 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; BDR DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -0.8 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; BDR DH3 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2480.000000

-1.3

21.0 | PASS

Level in dBm

Peak Power

Frequency in MHz

2477 2478 2479 2480
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Peak output power (Sweep) (2402 MHz; BDR DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -3.6 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05 dB 0.50 dB

CETECOM_TR22-1-0025001T04a-C01-A1

52/148



22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2440 MHz; BDR DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 0.1 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; BDR DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -0.5 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak output power (Sweep) (2402 MHz; EDR 2-DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 5.4 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.27 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; EDR 2-DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -35 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; EDR 2-DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 2.7 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2477

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Peak output power (Sweep) (2402 MHz; EDR 2-DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 5.3 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; EDR 2-DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -3.4 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2480 MHz; EDR 2-DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -4.1 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2477

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2402 MHz; EDR 2-DH5 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2402.000000

-3.5

21.0 | PASS

Level in dBm

Peak Power

Frequency in MHz

2399 2400 2401 2402
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2440 MHz; EDR 2-DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -3.3 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2480 MHz; EDR 2-DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 2.7 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2477

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2402 MHz; EDR 3-DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -4.7 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.39 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2440 MHz; EDR 3-DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 2.9 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2480 MHz; EDR 3-DH1 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 2.2 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2477

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2402 MHz; EDR 3-DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -4.8 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2440 MHz; EDR 3-DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -1.3 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2480 MHz; EDR 3-DH3 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 -3.6 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2479 2480
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2402 MHz; EDR 3-DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 -4.8 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

2399 2400 2401 2402 2403 2404 2405
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2440 MHz; EDR 3-DH5 (0 dBm); 1 MHz;

Test Mode)
Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 -1.4 21.0 | PASS
Peak Power
20T
10T
c 1
m
©
£
g
3

Connector 1

2439 2440
Frequency in MHz

X Peak Connector 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Peak output power (Sweep) (2480 MHz; EDR 3-DH5 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2480.000000

-3.7

21.0 | PASS

Level in dBm

Peak Power

Frequency in MHz

2477 2478 2479 2480
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Hopping Frequencies (frequency independent; BDR DH5 (0 dBm); 1
MH2z)

Test according to FCC title 47 part 15 §815.247(a),(9), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

Channels
Channels Limit Min Limit Max Result
79 15 --- | PASS

Sequence

£

o

©

£

g

3

t t t t t t t —
2400 2420 2440 2460 2483,5
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 200.000 kHz <=299.000 kHz
VBW 200.000 kHz >=200.000 kHz
SweepPoints 418 ~ 418
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 42 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Time of Channel Occupancy (2402 MHz; BDR DH5 (0 dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

Result
DUT Frequency Result | Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2402.000000 | PASS 4 14.447 -20.0
Periode
Min Max Mean
(ms) (ms) (ms)
11.250 | 202.490 | 132.493

Transmit Time per Hop

Min Max Limit Max Limit Min | Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
2.889 | 2.890 400.000 0.000 | 2.890
DwellTime
Min Max | Mean
(ms) | (ms) | (ms)
2.889 | 2.890 | 2.890
Time of Channel Occupancy
5__
£
s}
kel
£
°
>
()
-

Trace

CETECOM_TR22-1-0025001T04a-C01-A1
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Timeins
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22-1-0025001T04a-C01-A1

Measurement
Setting Instrument Target Value
Value

Center Frequency 2.40200 GHz 2.40200 GHz
Span ZeroSpan ZeroSpan
RBW 500.000 kHz ~ 500.000 kHz
VBW 1.000 MHz ~ 1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 1.200 s 1.200 s
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 0.000 s 0.000 s
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22-1-0025001T04a-C01-A1

Time of Channel Occupancy (2440 MHz; BDR DH5 (0 dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Transmit Time per Hop

C63.10-2013
Result
DUT Frequency Result | Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2440.000000 | PASS 2 8.673 -20.0
Periode
Min Max Mean
(ms) (ms) (ms)
566.221 | 566.221 | 566.221

CETECOM_TR22-1-0025001T04a-C01-A1

Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
2.891 | 2.891 400.000 0.000 | 2.891
DwellTime
Min Max | Mean
(ms) | (ms) (ms)
2.891 | 2.891 | 2.891
Time of Channel Occupancy
10T
ot
E 207
©
£ T
g
3 -40T
)
-60
1
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9 1 1,1 1,2
Timeins
Trace Threshold
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Measurement
Setting Instrument Target Value
Value

Center Frequency 2.44000 GHz 2.44000 GHz
Span ZeroSpan ZeroSpan
RBW 500.000 kHz ~ 500.000 kHz
VBW 1.000 MHz ~ 1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 1.200 s 1.200 s
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 0.000 s 0.000 s
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22-1-0025001T04a-C01-A1

Time of Channel Occupancy (2480 MHz; BDR DH5 (0 dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

Result
DUT Frequency Result | Number | Averagetime | Threshold
(MHz) of Hops | of occupancy (dBm)
(ms)
2480.000000 | PASS 3 11.564 -20.0
Periode
Min Max Mean
(ms) (ms) (ms)
258.737 | 337.483 | 298.110

Transmit Time per Hop

Min Max Limit Max Limit Min Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
2.891 | 2.891 400.000 0.000 | 2.891
DwellTime

Min Max | Mean
(ms) | (ms) (ms)
2.891 | 2.891 | 2.891

Time of Channel Occupancy

Level in dBm

0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9 1 1,1 1,2
Timeins

Trace Threshold
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Measurement
Setting Instrument Target Value
Value

Center Frequency 2.48000 GHz 2.48000 GHz
Span ZeroSpan ZeroSpan
RBW 500.000 kHz ~ 500.000 kHz
VBW 1.000 MHz ~ 1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 1.200 s 1.200 s
Reference Level -20.000 dBm -20.000 dBm
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 0.000 s 0.000 s
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22-1-0025001T04a-C01-A1

RF output power (2402 MHz; BDR DH5 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 -1.5 21.0 -1.5 77.036 | PASS
Gated Trace
26F
20T
10T
£ OF
% -+
c -107
g ¢+ -1.450 dBnl
-30T
-40T
| — : : : : : : : : : : : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Time ins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

CETECOM_TR22-1-0025001T04a-C01-A1
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22-1-0025001T04a-C01-A1

RF output power (2440 MHz; BDR DH5 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2440.000000 11 21.0 11 77.036 | PASS
Gated Trace
26F
20T
10T
e Oy ——— [ T
% 4
c 10T
o 1 1.051 dBm
-30T
-40T
—— —t : : : : : — : H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2480 MHz; BDR DH5 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2480.000000 1.7 21.0 1.7 61.161 | PASS
Gated Trace
26=|=
20
“%l“
E Of
% 4
c -107
% 20+ 1.701 dBrj
o 1
-30T
-40T
~——t—t—t—t—t—t+—t+—+—+—+—+—+—+—+—+—+—
0 50 100 150 200 250 300 350 400 450 550 600,79
Time in ms
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2402 MHz; EDR 2-DH5 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 -3.2 21.0 -3.2 77.098 | PASS
Gated Trace
26F
20T
10T
e O _
% 4
c -10T
B -3.197 dBn|
-30T
-40T
—— : : : : — : :
0 0,1 0,2 0,3 0,4 0,5 0,6
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2440 MHz; EDR 2-DH5 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2440.000000 -2.0 21.0 -2.0 77.097 | PASS
Gated Trace
26F
20T
10T
e OT——
% -+
c -107
o N -2.029 dBrrl
-30T
-40T
| — : : : : : : : : : : : : : —
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Time ins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2480 MHz; EDR 2-DH5 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2480.000000 -2.8 21.0 -2.8 77.097 | PASS
Gated Trace
26F
20T
10T
e O _ oo
% p.
c 10T
g ¢+ -2.809 dBrrl
-30T
-40T
| — : : : : : : : : : : : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Time ins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2402 MHz; EDR 3-DH3 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 -3.2 21.0 -3.2 65.681 | PASS
Gated Trace
26F
20T
10T
e Oy
% -4
c -107
g ¢+ -3.165 dBrrl
-30T
-40T
F : : : : : : : : : H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,
Time ins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2440 MHz; EDR 3-DH3 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2440.000000 -2.0 21.0 -2.0 65.680 | PASS
Gated Trace
26F
20T
10T
e Ol - o
% -+
c 10T
o 1 -1.982 dBrrl
-30T
-40T
F : : : : : : : : : H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,
Time ins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T04a-C01-A1

RF output power (2480 MHz; EDR 3-DH3 (0 dBm); 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2480.000000 -2.8 21.0 -2.8 65.680 | PASS
Gated Trace
26F
20T
10T
e O
% -4
c -107
o N -2.833 dBrrl
-30T
-40T
F : : : : : : : : : : : : H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Time ins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

CETECOM_TR22-1-0025001T04a-C01-A1



22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2402 MHz; BDR DH5 (0 dBm); 1 MHz; Test

Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.965000 2401.602500 2402.567500

(continuation of the "20 dB Bandwidth" table from column 6 ...)

20 dB Bandwidth

965.000 kHz %

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -7.0 | PASS
-10T
-20T
IS s
m
©
£
©
>
()
)
t t t

Frequency in MHz

2401 2401,5 2402
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.18 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2440 MHz; BDR DH5 (0 dBm); 1 MHz; Test

Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.960000 2439.577500 2440.537500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -3.2 | PASS
20 dB Bandwidth
oT
-10T
£
oe]
©
£
[
]
960.000 kHz|
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2480 MHz; BDR DH5 (0 dBm); 1 MHz; Test

Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.975000 2479.592500 2480.567500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -3.7 | PASS
20 dB Bandwidth
oT
-10T
£
oe]
©
£
[
]
975.000 kHz
t t t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2402 MHz; EDR 2-DH5 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.320000 2401.382500 2402.702500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -8.4 | PASS
20 dB Bandwidth
-10T
-20T
£ 1
oe]
©
£
[
]
1.320 MHz|
t t t t t t t |
2401 24015 2402 2402,5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2440 MHz; EDR 2-DH5 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.320000 2439.387500 2440.707500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -6.9 | PASS
20 dB Bandwidth
oT
-10T
e -20T
oa] 1
©
£
[
3
1.320 MHz
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.20 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2480 MHz; EDR 2-DH5 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.320000 2479.392500 2480.712500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -7.7 | PASS
20 dB Bandwidth
-10T
-20T
c 1
oe]
©
£
[
]
1.320 MHZI
t t t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.41 dB 0.50 dB

CETECOM_TR22-1-0025001T04a-C01-A1

94 /148



22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2402 MHz; EDR 3-DH3 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.340000 2401.372500 2402.712500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -9.8 | PASS
20 dB Bandwidth
-10T
-20T
£ 1
oe]
©
£
[
]
1340 MHZ
t t t t t t t |
2401 24015 2402 2402,5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2440 MHz; EDR 3-DH3 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.320000 2439.377500 2440.697500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -8.2 | PASS
20 dB Bandwidth
-10T
-20T
c 1
oe]
©
£
[
]
1.320 MHz|
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 7/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.27 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Emission Bandwidth 20 dB (2480 MHz; EDR 3-DH3 (0 dBm); 1 MHz;

Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.345000 2479.377500 2480.722500
(continuation of the "20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -8.9 | PASS
20 dB Bandwidth
-10T
-20T
c 1
oe]
©
£
[
3
1.345 MHz
t t t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.24 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2402 MHz; BDR DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.514852 2401.782178 2402.297030

(continuation of the "6 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -0.5 | PASS
6 dB Bandwidth
5T
0T m
£
m
©
£
g
3
514.852 kHz
t t t t t t t i
2401 2401,5 2402 2402,5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB

CETECOM_TR22-1-0025001T04a-C01-A1

98 /148



22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2440 MHz; BDR DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.514852 2439.801980 2440.316832
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 1.5 | PASS
6 dB Bandwidth
10T
ot /s_,—\/—\
£
oe]
©
£
[
]
514.852 kHz
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2480 MHz; BDR DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.514852 2479.801980 2480.316832
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 1.1 | PASS
6 dB Bandwidth
10T
0T /h/\/_\
£
oe]
©
£
[
]
514.852 kHz|
t t t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2402 MHz; EDR 2-DH5 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.108910 2401.485149 2402.594059

(continuation of the "6 dB Bandwidth" table from column 6...)

1.109 MHz

Frequency in MHz

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -3.2 | PASS
6 dB Bandwidth
5T
0__
£
m
©
£
g
3
t t t
2401 2401,5 2402
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2440 MHz; EDR 2-DH5 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.089109 2439.504950 2440.594059
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -1.7 | PASS
6 dB Bandwidth
5T
i /\/V/W\,“\
£
oe]
©
£
[
]
1.089 MHz
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2480 MHz; EDR 2-DH5 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.089109 2479.504950 2480.594059
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -2.5 | PASS
6 dB Bandwidth
5T
0__
£
oe]
©
£
[
]
1.089 MHz
t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 7/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2402 MHz; EDR 3-DH3 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.108910 2401.485149 2402.594059

(continuation of the "6 dB Bandwidth" table from column 6...)

1.109 MHz

Frequency in MHz

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 -3.2 | PASS
6 dB Bandwidth
5T
0__
£
m
©
£
g
3
t t t
2401 2401,5 2402
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.31dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2440 MHz; EDR 3-DH3 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.089109 2439.504950 2440.594059
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -1.6 | PASS
6 dB Bandwidth
5T
il W—’—\/\
£
oe]
©
£
[
]
1.089 MHz
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 7/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Minimum Emission Bandwidth 6 dB (2480 MHz; EDR 3-DH3 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.108911 2479.504950 2480.613861
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -2.4 | PASS
6 dB Bandwidth
5T
0__
£
oe]
©
£
[
]
1.109 MHz
t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 7/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2402 MHz; BDR DH5 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.900000 2401.597500 2402.497500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Result

2402.000000

PASS

Level in dBm

99 % Bandwidth

900.000 kHZ M\\/\H

Frequency in MHz

2401 2401,5 2402
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2440 MHz; BDR DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.910000 - - 2439.597500 2440.507500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2440.000000 | PASS

Level in dBm

99 % Bandwidth

910.000 kHz

2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.30dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2480 MHz; BDR DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.900000 2479.607500 2480.507500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
99 % Bandwidth
oT
-10T
£
oe]
©
£
[
]
900.000 kHZ
t t t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2402 MHz; EDR 2-DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.210000 2401.442500 2402.652500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
99 % Bandwidth
-10T
-20T
£ 1
oe]
©
£
[
]
1.210 MHz
t t t t t t t |
2401 24015 2402 2402,5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 11/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.30 dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2440 MHz; EDR 2-DH5 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.205000 2439.452500 2440.657500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
oT
-10T
£
oe]
©
£
[
3
1.205 MHZI
t t t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 8/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30 dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2480 MHz; EDR 2-DH5 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.205000 2479.452500 2480.657500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
99 % Bandwidth
-10T
£
oe]
©
£
[
]
1.205 MHzl
t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 7/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30 dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2402 MHz; EDR 3-DH3 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.210000 2401.432500 2402.642500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
99 % Bandwidth
-10T
£
oe]
©
£
[
]
1.210 MHZI
t t t t t t t |
2401 24015 2402 2402,5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2440 MHz; EDR 3-DH3 (0 dBm); 1
MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.210000 2439.437500 2440.647500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
-10T
£
oe]
©
£
[
]
1.210 MHz|
t t t t t |
2439 2439,5 2440 2440,5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29 dB 0.30 dB
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22-1-0025001T04a-C01-A1

Occupied Channel Bandwidth 99% (2480 MHz; EDR 3-DH3 (0 dBm); 1

MHz; Test Mode)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Occupied Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.210000 2479.442500 2480.652500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
99 % Bandwidth
-10T
£
oe]
©
£
[
]
1.210 MHz
t t t t t t t |
2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.30dB
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22-1-0025001T04a-C01-A1

Carrier Frequency Separation (2402 MHz; BDR DH5 (0 dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation (MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2402.000000 1.009901 0.643333 2402.024752 2403.034653
(continuation of the "Result" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
CFS
10T
£
oa]
kel
£
[
]
1.010 MHZI
t t t t t t t t t t i
2401 2401,5 2402 2402,5 2403 2403,5 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 21 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Carrier Frequency Separation (2440 MHz; BDR DH5 (0 dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation (MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2440.000000 1.009901 0.640000 2440.054455 2441.064356
(continuation of the "Result" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
CFS
35T
30T
20T
£
m -
kel
= 10T
()
>
3 1
-
0T M\ /_\F
T 1.010 MHz|
-10T
t t t t t t t t t t t i
2439 2439,5 2440 2440,5 2441 24415 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 12 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Carrier Frequency Separation (2480 MHz; BDR DH5 (0 dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation (MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2480.000000 1.009901 0.650000 2479.054455 2480.064356
(continuation of the "Result" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
CFS
15717
10T
of
£
m -
kel
= .10t
()
>
3 1
-
-20T
1 1.010 MHz|
-30T
t t t t t t t t t t i
2478 2478,5 2479 2479,5 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 23 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Tx Spurious Emission (2402 MHz; BDR DH1 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.958664 2.6 -70.4 -27.4 43.1 | PASS

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 2.6 -30.0 -27.4
2385.063025 -44.8 17.5 -27.4
4807.166065 -53.3 25.9 -27.4
2375.105042 -53.5 26.1 -27.4
2365.147059 -54.6 27.3 -27.4
4927.097216 -56.1 28.7 -27.4
2355.189076 -56.6 29.3 -27.4
3847.716851 -56.9 29.6 -27.4
3707.797174 -58.2 30.8 -27.4
2498.491394 -60.0 32.6 -27.4
3747.774224 -60.2 32.8 -27.4
3677.814386 -60.3 32.9 -27.4
3517.906184 -61.9 34.5 -27.4
2345.231092 -62.0 34.6 -27.4
2315.357143 -62.4 35.0 -27.4
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious

Level in dBm
A
Q
T

-80T
S - — —
30M 5060 8@A00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit ——  Sum Level Threshold X Critical
X Final Critical 2 2 Fail Pass
Gain
5
4__
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©
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]
£ 27
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8§ +
1__
o+—+—+—+++— } —t—t+—++ ———tt+t+ +—
30M 5060 8QA.00M 200 30040000 8001G 2G 3G 4G5G6 810G 206G

Frequency in Hz

Connectorl
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22-1-0025001T04a-C01-A1

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

200 30040600

FinalMeas_2395021008Hz

8001G
Frequency in Hz

2G 3G 4G5G6

Level in dBm

206G

2385,021 2390 2395
Frequency in MHz
Sum Level Limit
Pre Measurement 1
Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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22-1-0025001T04a-C01-A1

Tx Spurious Emission (2440 MHz; BDR DH1 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
4857.137378 -53.1 28.8 -24.3
2518.479919 -57.6 33.2 -24.3
4877.125903 -58.2 33.9 -24.3
3747.774224 -59.0 34.6 -24.3
3907.682427 -59.1 34.8 -24.3
3787.751275 -59.6 35.2 -24.3
3827.728326 -61.2 36.8 -24.3
7315.725988 -62.1 37.7 -24.3
4847.143115 -63.0 38.7 -24.3
7325.720251 -63.7 39.3 -24.3
2598.434020 -70.4 46.0 -24.3
3637.837335 -70.4 46.1 -24.3
5616.701339 -71.0 46.7 -24.3
2928.244688 -72.2 47.8 -24.3
5746.626753 -72.5 48.2 -24.3

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious

Level in dBm
A
e
T

X Final Critical

30M 5060 8000M 200 30040G00 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical
Gain
5+
4__
o |
©
£ 1
o 3
9 4
]
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[e]
8 +
1__
oO+—+—+—+++— } 1 | R S — —
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Frequency in Hz
Connectorl
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22-1-0025001T04a-C01-A1

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600

8001G
Frequency in Hz

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Tx Spurious Emission (2480 MHz; BDR DH1 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Limit | Margin
(dBm) (dB)

Result

Frequency Level Pre level
(MHz) Measurement | (dBm)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
19138.938695 -56.4 30.6 -25.8
25275.415958 -57.1 31.3 -25.8
24455.886422 -57.2 314 -25.8
17299.994369 -57.5 31.7 -25.8
24365.938058 -57.5 31.7 -25.8
24705.742988 -57.5 31.7 -25.8

24665.765937

-57.5 31.7 -25.8

25885.065980

-57.6 31.7 -25.8

23026.706864

-57.6 31.8 -25.8

25165.479069 -57.6 31.8 -25.8
24475.874947 -57.7 31.9 -25.8
17260.017318 -57.7 31.9 -25.8

23406.488844 -57.7 31.9 -25.8
25035.553655 -57.7 31.9 -25.8
24405.915108 -57.8 32.0 -25.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious
ST
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Connectorl
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22-1-0025001T04a-C01-A1

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600

8001G
Frequency in Hz

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Tx Spurious Emission (2402 MHz; EDR 3-DH1 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.709287 -3.7 -53.2 -32.5 20.7 | PASS

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -3.7 -28.8 -32.5

2355.189076 -57.1 24.5 -32.5

4807.166065 -58.3 25.7 -32.5

3787.751275 -58.5 25.9 -32.5
3747.774224 -60.0 27.5 -32.5
3847.716851 -60.3 27.7 -32.5

3677.814386 -60.4 27.8 -32.5

3827.728326 -61.1 28.5 -32.5

3537.894709 -64.0 31.4 -32.5

3507.911921 -64.2 31.6 -32.5
2385.063025 -66.2 33.7 -32.5
2315.357143 -67.4 34.9 -32.5

2235.693277 -67.5 34.9 -32.5

2325.315126 -67.6 35.0 -32.5

1897.121849 -67.6 35.1 -32.5

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious
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Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

200 30040600

FinalMeas_2395021008Hz

8001G
Frequency in Hz

2G 3G 4G5G6

Level in dBm

206G

2385,021 2390 2395
Frequency in MHz
Sum Level Limit
Pre Measurement 1
Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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22-1-0025001T04a-C01-A1

Tx Spurious Emission (2440 MHz; EDR 3-DH1 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Result

Frequency Level Pre level Limit | Margin
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
3907.682427 -60.1 28.1 -32.0
3797.745538 -60.2 28.1 -32.0
2488.497131 -60.8 28.8 -32.0
3857.711113 -61.6 29.6 -32.0
3517.906184 -63.6 31.6 -32.0
3457.940608 -65.1 33.0 -32.0

2508.485657

-65.5 33.5 -32.0

2518.479919

-66.5 34.5 -32.0

4877.125903

-67.3 35.3 -32.0

5276.896409 -68.7 36.6 -32.0
5176.953782 -68.9 36.9 -32.0
2578.445495 -69.4 37.4 -32.0
2528.474182 -69.8 37.8 -32.0
5696.655440 -70.4 38.4 -32.0
3637.837335 -70.5 38.5 -32.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious
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22-1-0025001T04a-C01-A1

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600

8001G
Frequency in Hz

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.21 dB 0.50 dB
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22-1-0025001T04a-C01-A1

Tx Spurious Emission (2480 MHz; EDR 3-DH1 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Limit | Margin
(dBm) (dB)

Result

Frequency Level Pre level
(MHz) Measurement | (dBm)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
24755.714301 -56.0 23.1 -32.9
19208.898534 -56.5 23.5 -32.9
22856.804399 -56.9 23.9 -32.9
24675.760200 -57.0 24.1 -32.9
24605.800361 -57.1 24.2 -32.9
25665.192201 -57.2 24.2 -32.9

24655.771674

-57.3 24.3 -32.9

3967.648003

-57.3 24.4 -32.9

24825.674139

-57.4 24.5 -32.9

24555.829048 -57.5 24.5 -32.9
3777.757012 -57.6 24.7 -32.9
17000.166490 -57.7 24.8 -32.9

24166.052805 -57.7 24.8 -32.9
21497.584679 -57.7 24.8 -32.9
25955.025818 -57.8 24.8 -32.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious
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Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600

8001G
Frequency in Hz

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Tx Spurious Emission (2402 MHz; EDR 3-DH3 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.759163 -5.2 -54.7 -32.7 22.1 | PASS

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -5.2 -27.5 -32.7

4807.166065 -57.8 25.1 -32.7

3787.751275 -58.4 25.7 -32.7

3747.774224 -60.0 27.3 -32.7
3847.716851 -60.2 27.5 -32.7
3677.814386 -60.4 27.7 -32.7

3827.728326 -61.2 28.5 -32.7

3477.929133 -64.0 31.3 -32.7

3537.894709 -64.0 31.4 -32.7

2096.281513 -67.0 34.3 -32.7
5296.884934 -67.4 34.8 -32.7
2195.861345 -67.6 35.0 -32.7

2385.063025 -67.7 35.0 -32.7

2116.197479 -67.9 35.2 -32.7

34.978992 -68.0 35.3 -32.7

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious
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Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

200 30040600

FinalMeas_2395021008Hz

8001G
Frequency in Hz

2G 3G 4G5G6

Level in dBm

206G

2385,021 2390 2395
Frequency in MHz
Sum Level Limit
Pre Measurement 1
Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

CETECOM_TR22-1-0025001T04a-C01-A1
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Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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Tx Spurious Emission (2440 MHz; EDR 3-DH3 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Limit | Margin
(dBm) (dB)

Result

Frequency Level Pre level
(MHz) Measurement | (dBm)
(dBm)

Pre Measurements

(MHz)

Frequency Level
(dBm) (dB)

Margin Limit
(dBm)

3787.751275 -58.4 27.3 -31.1

3717.791436 -58.9 27.9 -31.1

3677.814386 -59.2 28.1 -31.1

3907.682427 -60.2 29.1 -31.1
4877.125903 -60.3 29.3 -31.1
3827.728326 -61.0 30.0 -31.1

3537.894709 -64.2 33.1 -31.1

5316.873459 -66.9 35.9 -31.1

2528.474182 -67.4 36.4 -31.1

3657.825861 -69.6 38.5 -31.1
5516.758712 -70.1 39.0 -31.1
2928.244688 -71.0 39.9 -31.1

5746.626753 -71.7 40.6 -31.1

5576.724288 -71.8 40.8 -31.1

2558.456970 -72.2 41.1 -31.1

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious
O__
-20T
c L
m
S -40T
£
5 1
>
3 -601
-801
—+——+— —t—t——++t+ —t—t—+—t+++ +—
30M 5060 8000M 200 30040G00 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
Gain
5
4__
o |
©
£ 1
o 3
9 4
]
£ 2T
[e]
8 +
1__
oO+—+—+—+++— } 1 | R S — —
30M 5060 8dO0OM 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Connectorl

CETECOM_TR22-1-0025001T04a-C01-A1

144 /148



22-1-0025001T04a-C01-A1

Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600

8001G
Frequency in Hz

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.05 dB 0.50 dB
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Tx Spurious Emission (2480 MHz; EDR 3-DH3 (0 dBm); 1 MHz; Test

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

Mode)
C63.10-2013
Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2488.497131 -55.7 21.6 -34.1
24465.880684 -56.4 22.3 -34.1
25255.427433 -56.6 22.5 -34.1
25875.071717 -56.7 22.6 -34.1
24775.702826 -56.9 22.8 -34.1
3707.797174 -56.9 22.8 -34.1
25795.117616 -57.0 22.9 -34.1
21997.297811 -57.0 22.9 -34.1
25155.484807 -57.0 22.9 -34.1
24735.725776 -57.0 22.9 -34.1
24655.771674 -57.1 23.0 -34.1
25835.094666 -57.1 23.0 -34.1
25295.404484 -57.2 23.1 -34.1
19608.669040 -57.3 23.1 -34.1
22017.286337 -57.3 23.2 -34.1
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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Spurious
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Connectorl in dB

Attenuation

30M 5060 8a.00M

Connectorl

Pre Measurement 1

200 30040600 8001G 2G 3G 4G5G6 810G

Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.33dB 0.50 dB
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